×Read this message from Erik, founder of YouMagine

Megatronics v3 rev. f mounting plate for P3Steel

This plate provides a secure way to attach the Megatronics v3 rev. f controller board to a P3Steel frame.

3D printer parts and enhancements

GPLv3

A free software license that requires that all work based on this must also be free software as in freely remixable and sharable by anyone under the same license but may be used commercially.

Learn more or download attribution tags

Description

Need to attach your Megatronics v3 rev. f board to your P3Steel frame? This mounting plate does just that. Mount it to either side panel of the frame, and since the P3Steel frame mounting points are in the center, you can mount the Megatronics board in either vertical orientation.

When I assembled this, I used M3 nylon nuts--the kind from PCB standoff kits--as a simplified form of locknuts.

Please feel free to post any questions or suggestions!

Materials and methods

- 5x 6mm long M3 screws
- 2x 8mm long M3 screws
- 5x M3 PCB standoffs (I used 6mm male-to-female ones)
- 7x M3 washers (recommended)
- 7x M3 nuts (nylon or nylock recommended)
- 3MM drill bit, to slightly widen the P3Steel frame holes

Documents

Issues

Issues are used to track todos, bugs or requests. To get started, you could create an issue.

Comments

Mini kyle   mit augustiner dunkelKyle Seigler published this design ago